Enclogure, 7

Translated cony of registered letter addressed by Augshurg
Sarveyor on 12th Pebruary 1974 to Messrs, Hitzler.

As you can see from the results of the tests
a6 | carried out at Messrs, MAN, the welded teats (except test No.2)
: do not reach the tensile strength required by the Rules, i,e.
90% of the full plate.- See Rules and Regulations 193334

5| page 94, para 3,4.

As regards the centre ruddershaft, the meterial
has been ordered according %o your statement, to comply with

3 | the Rules of Lloyd's Register. Therefore the tensile strength
: mast be between 44 - 50 kgs/ag.mm; See Rules and Repulations
| 1% 3/34, page 176, para 10, 6,
3o As a2opears from certi”icate Wo,3968 issued by
1 our Duesseldorf Office, these values have heen maintained
] also for the onter ruddershafis.
-t Ag you have been unable to obtain,during the 5
278 weeks since my last visit to your works, from the steelmrkers
the certificates for the remaining rudder narts, T must conclude
il | that you have ordered these parts without Tloyd'g Register test.
gT | Thie appears also from the difference in the
¢ fensile strength results, e.g. bwtween the two tested shafts
3 and the untested centre shaft. I should be pleased of course if

I were wrong.

Under the above circumstances T would therefore
recommend to you, in order to save time and work, not to send
to me the other fest results which wecre required, as they woald

ad“ Yours &ec.
> . (Sgd) V.Sdrowok

2aSs T mey take the opportunity and request you to deal with
- the account I heve gent you,

Stey
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